
www.manaraa.com

  

 

 

 

 

 

  

 

Feasibility of Using Reverse Osmosis as 

Post-Treatment of Wastewater in 

 Gaza Wastewater Plants 
 

 

دراسة جدوى استخدام تقنية التناضح العكسي لمعالجة مياه 
 الصرف الصحي الناتجة من محطات المعالجة

 

 

 

By 

Abedelmajeed Moeen Kahail 

 

 

Supervised by 

Dr. Mazen Abualtayef 

Associate Professor, Environmental Engineering Department 

 

 

A thesis submitted in partial fulfilment of the requirements for the 

degree of Master of Science in Civil Engineering, Infrastructure 

Engineering 
 

 

August/2018

 ـزةــــــبغـــــ ةـــــــالإســـــلاميــامعــــــــــة ـــالجـ
 عمادة البحث العممي والدراسات العميا

 ــةــــــــــــــــــــــــــــــــــــــــــــــــة الهندســــــــــــــكـمي
[...]
Not 

applicable 

Pretreatment as essential by 

irrigation technology but not 

less than primary 

sedimentation 



www.manaraa.com

  

32 

2.8.2 Palestinian standards 

For many years, Palestine didn‟t have any particular effluent reuse regulations or 

guidelines. References were generally made to the WHO guidelines or to the 

neighboring countries, standards (Egypt, Jordan). 

Recently in Palestine, there is a Palestinian Standard (PS) for the reclaimed effluent 

(PS-742-2003) which has been established by the Palestinian Ministry of the 

environment and authorized by the Palestinian Standards Institute, after the 

establishment of Palestinian law in 1999): "The Ministry (MENA), in organization 

with the competent organization, shall set standards and rules for gathering, treating, 

reusing, or disposal effluent and storm water in a right way, which comply with the 

conservation of the environment and public health" (EQA, 1999). 

The Palestinian standards developed in 2003 have general criteria for the reclaimed 

wastewater reuse in agriculture: 

 The reclaimed effluent must meet the particular standards that differ 

depending on the usage planning. 

 When reclaimed wastewater is used for irrigating cooked vegetables, fruit 

trees, and fodder crops, irrigating must be stopped 14 days before gathering 

the crops. Fallen crops must be disposed. 

 The reverse effect of some reclaimed effluent quality characteristics on the 

soil parameters and on some crops. 

 Avoid using of sprinkler for irrigation. 

 Avoid using of reclaimed wastewater in the irrigating vegetables and other 

crops that may be consumed raw such as tomato, mint, carrots, cucumber, 

lettuce, or parsley. 

 Closed piped or lined channels must be used for carriage of reclaimed 

wastewater when permeability of soil is high, which can affect groundwater 

and surface water that could be used for drinking objects. 

 Avoid mixing dilution of reclaimed effluent with clean water at the treatment 

plants in order to meet the required standards (EQA, 2003). 



www.manaraa.com

  

33 

Palestinian standards for effluent reuse have been adopted which set exacting and 

complex requirements. In addition to many criteria and a multiple barrier approach to 

health protection, the standards prohibit the use of effluent on crops eaten uncooked, 

regardless of the extent of treatment. 

Four classes of effluent quality are recognized (table 2.4), classified by BOD, TSS 

and Fecal coliform concentrations. For each effluent class, a number of additional 

barriers (table 2.5) are required for reuse, the number of barriers required (from a list 

of eleven) depending on the type of crop (18 crop types are listed). For Class A 

effluent, no additional barriers are required and Class D requires up to four barriers 

depending on crop type. Vegetables are specifically excluded. Furthermore, limit 

values are given for an additional 35 parameters for eight categories of reuse and 

disposal. 

Table (2.4): Classification of wastewater quality (PS 742/2003) 

Class Quality BOD (mg/l) TSS (mg/l) 
Faecal coliform 

(MPN1/100 ml) 

A High 20 30 200 

B Good 20 30 1,000 

C Medium 40 50 1,000 

D Low 60 90 1,000 

Table (2.5): Recommended PSI effluent standards (PS742/ 2003) 

Criteria Restricted Use1 Unrestricted Use2 

BOD (Mg/l) 10-20 10-20 

TSS (Mg/l) 15-20 15-20 

Total-N (Mg/l) 10-15 10-15 

F. coliforms Less than 200 Less than 1000 



www.manaraa.com

  

34 

Criteria Restricted Use1 Unrestricted Use2 

Helminthes eggs Less than 1 Less than 1 

Intestinal nematoda Less than 1 ova per liter Less than 0.1 ova per liter 

1. Restricted Use: Cereal crops, industrial crops, fodder crops, crops normally eaten 

cooked and trees, etc.  

2. Unrestricted Use: Crops normally consumed uncooked (vegetables), sport fields, 

and parks. 

Table (2.6): Criteria recommended by PSI for crops (PS742/ 2003) 

Parameter Citrus Olives Almonds Alfalfa 

BOD (mg/l) 45 45 45 45 

COD (mg/l) 150 150 150 150 

TSS (mg/l) 40 40 40 40 

TDS (mg/l) 1500 1500 1500 1500 

Cl (mg/l) 400 600 400 400 

E. Coli 

(MPN/100 ml) 

1000 1000 1000 1000 

Pathogens None None None None 

2.9 Limitation of Wastewater Reuse in Gaza 

Reclaimed effluent reuse has to overcome diverse obstacles. Upcoming reuse scheme 

in the various activities sections will be dependent on a good planning and 

management of reuse processes founded on an actual water request and good 

institutional, and organizational status.  

It is necessary to evaluate if the usage of reclaimed effluent is economical and 

financially feasible. Technical side require also more studies, besides applying 

researches for every particular implementation. Education, data, and training of 

farmworkers and related services also show a significant part in encourage these 



www.manaraa.com

  

35 

practices aiming to attain more agricultural production without bad side impacts on 

the ecosystem. 

The shortage of dependable datum on present situation of effluent qualities and 

quantities and the lack of clearly known reuse plan, which depends on economic and 

health foundation, make the reuse of reclaimed effluent realistic in Gaza Strip. 

Alongside the treatment needs and the wastewater quality for various reuse targets, 

other aspects should be taken in consideration, social and economic sides and 

regulations and standards in the region. 

2.10 Case Studies 

There is a growing all over the world of using of RO based technology in wastewater 

reclamation especially in the last decade. The experiences obtained over the years of 

operating of present reclamation plants has been a fundamental side to expansion and 

growth of this technology. There are numerous RO plants in the world in operation 

which can be classified as mega-sized plant as shown in (figure 2.1). These plants 

have the ability to produce enormous amount of effluent with quality compared to 

potable water quality. These have all become an essential facility to support the 

water-scarce regions.  

 

 

 

 

 

 

 

 

 

 

Figure (2.1): Wastewater reclamation plants 



www.manaraa.com

  

36 

2.10.1 Sulaibiya Wastewater Reclamation Plant in Kuwait 

Sulaibiya Effluent Reclamation Plant, located in Kuwait, was commissioned in 2004 

after two years and half of construction with total cost of ($422M), the Sulaibiya 

effluent reclamation plant won global water awards as The Wastewater Project of the 

Year in 2005 after short time of initiation. The plant is at the present time by far the 

biggest treatment plant of its type in the globe to use membrane-based water 

treatment technologies such as reverse osmosis (RO) and ultrafiltration (UF). 

Currently, the capacity is to 375,000 m³/day and to reach the capacity of 600,000 

m³/day.  

The Sulaibiya plant consists of three processes; biological treatment, dual 

membranes filtration (RO / UF) and sludge processing. Sulaibiya purify wastewater 

to potable water quality for non-potable utilization such as agricultural, industrial and 

aquifer recharging purposes. At full operation, the plant is anticipated to cover 26% 

of Kuwait‟s gross water needs, which reduce the yearly demand from non-potable 

sources from 140 MCM to 25 MCM (water technology, 2018). 

2.10.2 Groundwater replenishment scheme in Orange County, USA 

Orange Country Advanced Water Treatment, located in California USA, was opened 

in 2004 and its effluent offers supplement sources of effluent to Orange County, 

California for seawater intrusion barrier and for groundwater recharge. The facility 

treats 320,000 m
3
/day of treated effluent to be expanded to reach capacity of 590,000 

m
3
/day of product.  

 The treatment plant consists of three main treatment process; MF, RO and advanced 

oxidation process (AOP) with UV light with hydrogen peroxide. The influent, which 

is partially treated wastewater, is treated firstly using microfiltration unit. 

Microfiltration processes remove tiny suspended components from the wastewater. 

The wastewater is then purified through RO, which eliminate most of residual solids 

and pollutants by penetrating the pumped water across membranes pores. Water 

quality effluent after this process is almost distilled. Then the water is processed with 

UV rays and hydrogen peroxide as a preventive measure. Merging UV rays and 

hydrogen peroxide produces advanced oxidation reaction and reject any residual of 

organic matters. 



www.manaraa.com

  

37 

This multi-stage processes produces water with quality better than other conventional 

water sources available to the Orange County area. The full-scale treatment plant 

insure that removal of all contaminants can be possible to reach the drinking water 

standard using an advanced treatment process consists of MF, RO, and AOP 

treatment. After RO treatment, the product water is so low in salt & mineral content. 

(Water technology, 2018). 

2.10.3 Changi Water Reclamation Plant, Singapore 

Changi Water Reclamation Plant (CWRP), located in Singapore, considered one of 

the largest and most advanced wastewater treatment plant in the globe. It was opened 

in June 2009 with a capacity to treat 800 m
3
/day of wastewater. The plant will be 

extended to reach a capacity of 2400 m
3
/day. Effluent at the CWRP is purified by 

rejection the solids and pollutants presented in the wastewater. Then the effluent 

water is disposed to the ecosystem or conveyed to NEWater treatment plant for 

advance treatment.  

NEWater is the backbone of Singapore water sustainability plan and currently covers 

one third of the total water country demand. At NEWater facilities, the treated 

wastewater is treated using advanced dual membrane and ultraviolet to reach potable 

water quality. The NEWater production operations use advanced dual membrane and 

ultraviolet techniques as a post treatment for effluents from CWRP. Currently, there 

are four NEWater facilities in Singapore. The latest and the largest one, Sembcorp 

NEWater plant, was commissioned in May 2010 with a capacity of 50 MGD. (Water 

technology, 2018). 

2.10.4 Bundamba Advanced Water Treatment Plant 

Bundamba Advanced Wastewater Treatment Plant (AWTP), located in Ipswich, 

Australia, was built in two stages with total cost of $380m, construction of the plant 

has started in September 2006 with capacity to treat 66,000 m
3
/day of treated water. 

The plant became fully operational in June 2008. 

Lamella pre-treatment clarifiers in Bundamba plant, with the area of 5,000m², have a 

capacity to treat up to 100,000 m
3
/day of wastewater, consist of microfiltration and 

reverse osmosis building, which have three core treatment processes, which is 

microfiltration, reverse osmosis (RO), and advanced oxidation processes. 



www.manaraa.com

  

38 

The microfiltration process involves passing the wastewater through a fiber 

membrane with 0.014 microns wide pores diameter. Then the effluent passes with 

high pressure throw 65 RO membrane with 18 in diameter. This removes all 

particulate matter, and other pollutants from the wastewater. Advanced oxidation 

uses ultraviolet (UV) irradiation and hydrogen peroxide to eliminate the residual 

organics in the water. Lime and carbon dioxide are added to purified water to harden 

water and to increase its alkalinity. The effluents from the plant have high quality 

and can be safely used or sent to reservoirs or power stations (Water technology, 

2018). 

 

 

 

 

 

 

 

 

 

 



www.manaraa.com

 

 

 

 

 

 

 

 

 

 

 

Chapter 3: 

 Study Area 
 

 

 

 



www.manaraa.com

41 

Chapter (3): 

 Study Area 

3.1 Introduction 

Gaza governorates are situating in the southeastern coastline of Palestine. The Gaza 

governorates are a narrow strip of land on the Mediterranean coast. In 1948, the Gaza 

governorates had a population of less than 100,000 people. By now, the number of 

the population in Gaza governorates is over than 1.899 million people distributed 

across five Governorates (figure3.1) (PCBS, 2017). Thus, Gaza holds the highest 

population density in the world over than 5000 persons per square km.  

Gaza Strip has a semi-arid climate and is located in a transitive area between a 

moderate Mediterranean climate to the north and west, and the barren Negev and 

Sinai deserts to the south and east. Gaza Strip has a temperate winters and arid hot 

summers. Rainfall in Gaza strip is unequally distributed over governorates it varies 

by a notably large amount by from the North to the South with annual average 

rainfall of 372 mm (PWA, 2012a).  

 

 

 

 

 

 

 

 

 

 

 

 

Figure (3.1): Gaza Strip Governorates 



www.manaraa.com

  

40 

3.2 Water Resources in Gaza Strip 

3.2.1 Groundwater 

Groundwater is the master source of water in Gaza Strip where the coastal aquifer is 

the only source for water, with the depth of the water containing layer diverges from 

some meters in the eastern and southeastern zones to less than meter and half in the 

western zones and align the coastline. The aquifer composed mostly of sand, gravel 

and granular sand (Korkar) mixed with silt and clay. A rigid layer of clay with low 

permeability has a depth of less than one meter located under the aquifer. The annual 

recharge amounts for the aquifer is approximately 60 MCM. The total abstracted 

volume is about 180 MCM, this shows that the whole recharge is only one-third of 

overall extraction. These unsustainably high rates of abstraction have led to decrease 

the groundwater levels, consequently gradually intrusion of seawater and upwelling 

of saline groundwater occurred (PWA, 2012b). 

The Water quality in Gaza Strip is very poor where the major problem is the high 

concentrations of salts. The water quality didn‟t meet the accepted international 

guidelines for potable water usage, only about 5% of water pumped through the 

network meets drinking water standards (World Bank, 2009). At the present time, 

more than a few of agricultural wells are also viewing high saline levels. The 

chloride concentration of the abstracted water is varied from 100-1000 mg/l, while 

the nitrate is varying from 50-300 mg/l. (PWA,2013) 

3.2.2 Non-conventional water resources 

According to (PWA, 2013), Gaza cannot supply itself but must find new alternative 

sources of water as: 

I-Purchased water (Mekorot) 

Gaza presently buys amounts of its water from the Israeli water utility (Mekorot): 

Israel is under a commitment to supply 10 MCM and there is an addition 5 MCM 

is under the interim agreement and negotiations through the implementation of 

those pledges with an initial price agreed (PWA, 2013). 



www.manaraa.com

  

42 

II- Desalination plants 

Purification of brackish water to obtain adequate levels of potable water quality is 

an significant choice which were performed at minor scale. About 3 MCM per 

year is supplied from about one hundred private water suppliers (brackish water 

desalination) besides to single public seawater desalination plant and about six 

pubic brackish groundwater desalination plants managed by municipal 

departments and CMWU.  

The PWA newly finished a research of water supply choices for the short-term, 

medium-term and long-term. At the short-term, low-volume (STLV) seawater 

desalination plant to be built with an overall capacity of 13 MCM per year. In the 

long terms central seawater desalination plant will be built with a capacity of 50 

MCM per year by the year 2017-2022 to be extended to 129 MCM/y in the future 

(PWA,2012b).  

III- Treated wastewater reuse 

Wastewater reclamation and reuse appear to be encouraging in the Gaza Strip near 

future. The predicted quantity of effluent to be used for agriculture will gradually 

increase on the coming two decades saving more than 50%of groundwater that 